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Other Important Tips


How much Saline to flush an IV line?                (3 – 5 ml. is enough to clear the IV line)


Flushing an IV line - Always remember U-S-A! (Unclamp the extension set, Swab the injection site, Access with a luer lock syringe)


IV lines & the S-A-S Protocol                                         (Saline flush – Administer the medication – Saline flush)





Student Declaration


I, ____________________________________, 


(name of student)


Hereby agree to comply with the standards and policies set forth by Hutt Valley District Health Board.


I will work under the direction & delegation of a registered health professional at all times and I will always abide with the clinical area’s protocols and instructions in relation to patient care.


Signature of student:____________________


Date:_________________________________





Clinical Educator IV & Related Therapies, Professional Development Unit, Pager 578





Answer the following questions & submit to your ward educator for marking 





Convert 1.5 grams to milligrams________________


Convert 750 milligrams to grams________________


Convert 100 micrograms to milligrams___________


Aciclovir IV infusion was prescribed for a child at 5mg / kg. The child weighs 28.3 kg. How many milligrams of the drug should the patient receive in total? _____________________________________


Order: Administer Furosemide 40 mg. IV - STAT. Furosemide comes in an ampoule of 20 mg. / 2 ml. How many ml. will you give?___________________


Order: Administer Adrenalin 0.5 mg IV – STAT. Adrenaline comes in an ampoule of 1 mg. / 1 ml. solution. How many ml. will you give?____________


Order: Administer Folic Acid 3 mg. IV – STAT. Folic Acid comes in an ampoule of 15 mg. / 1 ml. How many ml. will you give?________________________


Order: Infuse 1000 ml. Sodium Chloride IV over 8 hours. What is the rate in ml / hr?_______________


Order: Infuse 500 ml. Sodium Chloride SC over 8 hours (drop factor 20). What is the rate in drops / minute?________


Order: Infuse a 100 ml. bag of Premixed antibiotics over 4 hours. What is the rate in ml / hr?_________


Order: Administer Paracetamol 1 gm IV – STAT over 15 minutes. Paracetamol comes in a 1 gm / 100 ml solution bottle. What is the rate in ml / hr?________
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STUDENT INFORMATION


Nursing ∙ Midwifery ∙ Anesthetic Technician





_________________________





Intravenous (IV) Therapy is the administration and monitoring of intravenous infusions (fluid, medication, blood, and blood products), through the venous system. 


Subcutaneous (SC) Infusion is the administration of fluid or medications directly into the subcutaneous tissue. It is also known as hypodermoclysis. 





Students must always work under the direction and delegation of a registered health practitioner when providing care to patients receiving IV & related therapies.








_________________________


�Clinical Educator IV & Related Therapies, Professional Development Unit, Pager 578

















Introduction


As a student, you are given the opportunity  to learn and participate in the care of patients receiving intravenous & realted therapies. It is therefore vital that you always follow your preceptor’s instructions and adhere to HVDHB policies and procedures at all times. It is expected that you will work under the direction & delegation of a registered health professional and adhere to standards set by our organization. 


_____________________


Use & read the IV Resource Book for Students as a learning resource. This is available through your ward educator. Also, keep this sheet with you when you go to your next clinical placement.


                      ___________________





DO NOT;


Insert peripheral IV catheters


Perform phlebotomy


Access central venous access devices (CVAD)   


Program PCA pumps 


_______________





Learn to do these activities under the direct supervision of a registered health professional; 





Prepare and reconstitute an I.V. medication (e.g. an antibiotic). 


Administer a saline flush or an antibiotic through a peripheral I.V. cannula.


Prime an I.V. infusion set, and administer an I.V. fluid use an electronic infusion device.


Watch how to set-up a blood product transfusion and observe how it is commenced.


Remove a peripheral IV cannula.





Pointers & Considerations 


Adult peripheral IV Cannulas can remain in situ as long as clinically indicated. IV cannulas must be removed promptly if showing signs of phlebitis (phlebitis score of 2 or more) or treatment is completed and IV cannula is no longer required. 


Pediatric peripheral IV Cannulas can be left in situ as long it is patent & without complications.


If complications or signs of phlebitis on the IV  (or SC) cannula insertion site is noted, notify the RN or the medical team immediately.


Subcutaneous infusion of 0.9% Normal Saline to maintain hydration status & to replace fluid loss is an acceptable alternative to IV infusion (done if IV access is difficult).


Different catheters & sites are used for delivering IV & SC therapy. For IV infusion, we use BD Insyte (sites: hand or arm). For SC infusion, we use BD Safety Intima (sites: abdomen, chest, scapula or deltoid).


Patients on any infusion must be assessed regularly to detect for insertion site complication, adverse effects relating to the infusion, and to ensure that the infusion is running on-time.


The maximum hang-time for IV fluids is 24 hours while the recommended time to change IV lines (used for delivering non-complicated IV fluids) is 72 hours *follow the area protocol for other infusional therapies.


Fluid input & output must be recorded on the fluid balance sheet at the end of each shift.


Fluid input & output balances are totaled at midnight.


The status or assessment of any IV or SC access device must always be documented in your notes.








Know Your Basic Drug Calculations


1 gram (g) = 1000 milligrams (mg)                                           1 milligram (mg) = 1000 micrograms (mcg)                    1 microgram (mcg) = 1000 nanograms (ng)                1 liter (L) = 1000 milliliters (ml)                         


Drug Dosage formula:                                              What you want ÷ What you have x Volume in ml.


Body weight:                                                                   mg/kg = mg x kg                                                                           mcg/kg = mcg x kg


% (w/v)is the number of grams dissolved in 100 ml of solution, example; Glucose 5% means there is                               5 grams of glucose / 100 ml                                                                      


Ratio calculations is the number of grams dissolved in ml of solution, example; Adrenaline 1:1000                                                           1:100 = 1 g / 100 ml                                                                  1:1000 = 1 g / 1000 ml                                                            1: 10,000 = 1g / 10,000 ml


Fluid Rate formula (ml/hr):                                          Volume to be infused ÷ Hours to be infused


Fluid Rate formula (drops/ min):                                    Volume to be infused x Drop Factor                                                                Minutes to be infused


Calculating for Body Surface Area / BSA (m²):        Get the square root (√) of:                                             Height (cm) x Weight (kg) ÷ 3600 


Other Helpful Resources


 Senior Nurses ∙ Ward Educator ∙ IV Trainer ∙ Pharmacist ∙ Notes on Injectable Drugs Book ∙ MIMS ∙ Intranet Policies ∙














